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1. NAME OF THE MEDICINAL PRODUCT
Lamivudine 150 mg Tablets”

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each tablet contains 150 mg lamivudine.

For a full list of excipients see 6.1

3. PHARMACEUTICAL FORM
Film coated tablet

White, round shaped, biconvex, film coated tablet with bevelled edge, scored on one side and
debossed with ‘108’ on the other side.

The score-line is only to facilitate breaking for ease of swallowing and not to divide into equal dose.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Lamivudine 150 mg Tablets is indicated in combination with other antiretroviral agents for the
treatment of Human Immunodeficiency Virus (HIV) infected adults, adolescents and children
weighing at least 25 kg.

Consideration should be given to official treatment guidelines for HIV-1 infection, e.g. those of the
WHO: http://www.who.int/hiv/pub/arv/arv-2016/en/).

4.2 Posology and method of administration

The therapy should be initiated by a health care provider experienced in the management of HIV
infection.

Adults, adolescents and children (weighing at least 25 kg):
The recommended dose of Lamivudine 150 mg Tablets is 300 mg daily. This may be administered as
either one 150 mg twice daily or 300 mg (2 x 150 mg tablets)once daily (see section 4.4).

Children weighing less than 25 kg

This product should not be used in children weighing <25 kg since appropriate dose adjustments
cannot be made. For these patients another formulation should be used, e.g. a tablet which can be used
to give a smaller dose of lamivudine or an oral solution.

Lamivudine 150 mg Tablets may be taken with food or between meals. To ensure administration of
the entire dose, the tablet should be swallowed whole. For patients who are unable to swallow tablets,
lamivudine is available as an oral solutior. Alternatively, the tablets may be crushed and added to 2
small amount of semi-solid food or liquid, all of which should be consumed immediately.

Special populations

Older people:

No specific data are available; however, special care is advised in this age group due to age-associated
changes such as the decrease in renal function and alteration of haematological parameters.

" Trade names are not prequalified by WHO. This is the national medicines regulatory authority’s (NMRA)
responsibility. Throughout this WHOPAR the proprietary name is given as an example only.
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Liver Impairment

No dose adjustment is necessary.

Renal Impairment

Lamivudine concentrations are increased in patients with moderate - severe renal impairment due to
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decreased clearance. The dose should therefore be adjusted, using oral solution presentation of
lamivudine for patients whose creatinine clearance falls below 30 ml/min (see tables).

Dosing recommendations — Adults, adolescents and children (weighing at least 25 kg):

Creatinine clearance (ml/min) | First dose Maintenance dose
>50 300 mg or 300 mg once daily
150 mg 150 mg twice daily
30-49 150 mg 150 mg once daily
15 -29* 150 mg 100 mg once daily
5-14* 150 mg 50 mg once daily
<% 50 mg 25 mg once daily
*Another formulation such as an oral solution is required for patients with creatinine clearance of
less than 30 ml/minute

4.3 Contraindications
Hypersensitivity to the active substance or to any excipients listed in section 6.1.

4.4 Special warnings and special precautions for use

Transmission of HIV

While effective viral suppression with antiretroviral therapy has been proven to substantially reduce
the risk of sexual transmission, a residual risk cannot be excluded. Precautions to prevent transmission
should be taken in accordance with national guidelines.

Renal impairment
In patients with moderate (o severe renal impairment, the terminal plasma half-life of lamivudine is
increased due to decreased clearance, therefore the dose should be adjusted (see section 4.2).

Triple nucleoside therapy

There have been reports of a high rate of virological failure and of emergence of resistance at an early
stage when lamivudine was combined with tenofovir disoproxil and abacavir as well as with tenofovir
disoproxil and didanosine as a once daily regimen.

Mitochondrial dysfunction following exposure in utero

Nucleoside and nucleotide analogues may impact mitochondrial function to a variable degree, which is
most pronounced with stavudine, didanosine and zidovudine. There have been reports of
mitochondrial dysfunction in HIV-negative infants exposed in utero and/or post-natally to nucleoside
analogues; these have predominantly concerned treatment with regimens containing zidovudine. The
main adverse reactions reported are haematological disorders (anaemia, neutropenia) and metabolic
disorders (hyperlactatemia, hyperlipasemia). These events have often been transitory. Late-onset
neurological disorders have been reported rarely (hypertonia, convulsion, abnormal behaviour).
Whether such neurological disorders are transient or permanent is currently unknown. These findings
should be considered for any child exposed in utero to nucleoside and nucleotide analogues, who
presents with severe clinical findings of unknown etiology, particularly neurologic findings. These
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findings do not affect current national recommendations to use antiretroviral therapy in pregnant
women to prevent vertical transmission of HIV.,

Weight and metabolic parameters

An increase in weight and in levels of blood lipids and glucose may occur during antiretroviral
therapy. Such changes may in part be linked to disease control and life style. For lipids, there is in
some cases evidence for a treatment effect, while for weight gain there is no strong evidence relating
this to any particular treatment. For monitoring of blood lipids and glucose reference is made to
established HIV treatment guidelines. Lipid disorders should be managed as clinically appropriate.

Pancreatitis

Cases of pancreatitis have occurred rarely. However it is not clear whether these cases were due to the
antiretroviral treatment or to the underlying HIV disease. Treatment with Lamivudine 150 mg Tablets
should be stopped immediately if clinical signs, symptoms or laboratory abnormalities suggestive of
pancreatitis occur.

Immune Reactivation Syndrome

In HIV-infected patients with severe immune deficiency, typically in the first few weeks or months
after initiation of combination ART, an inflammatory reaction to asymptomatic or residual
opportunistic pathogens (e.g. CMV retinitis, mycobacterial infections, Pneumocystis pneumonia) may
arise and cause serious clinical conditions or aggravation of symptoms. Treatment should be instituted
when necessary. Autoimmune disorders (such as Graves’ disease) have also been reported to occur in
the setting of immune reactivation; however, the reported time to onset is more variable and these
events can occur many months after initiation of treatment.

Opportunistic infections

Patients receiving Lamivudine 150 mg Tablets or any other antiretroviral therapy may still develop
opportunistic infections and other complications of HIV infection. Therefore patients should remain
under close clinical observation by heath care providers experienced in the treatment of these
associated HIV diseases.

Liver disease

Caution should be exercised when administering lamivudine to any patient with hepatitis B
coinfection. Lamivudine is an inhibitor of hepatitis B virus (HBV) replication. Discontinuation of
lamivudine or virologic failure after development of resistance to lamivudine by HBV may cause
hepatic deterioration and a hepatitis flare. Periodic monitoring of liver function tests and markers of
HBYV replication is recommended for at least four months if lamivudine is discontinued in HBV-
coinfected patients.

Patients with chronic hepatitis B or C and treated with combination antiretroviral therapy are at an
increased risk of severe and potentially fatal hepatic adverse events. In case of concomitant antiviral
therapy for hepatitis B or C, please refer also to the relevant product information for these medicinal
products.

If Lamivudine 150 mg Tablets is discontinued in patients co-infected with hepatitis B virus, periodic
monitoring of liver function tests and markers of HBV replication is recommended, as withdrawal of
lamivudine may result in an acute exacerbation of hepatitis.

Patients with pre-existing liver dysfunction, including chronic active hepatitis, have an increased
frequency of liver function abnormalities during combination antiretroviral therapy, and should be
monitored according to standard practice. If there is evidence of worsening liver disease in such
patients, interruption or discontinuation of treatment must be considered (see section 4.8).
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Osteonecrosis

Cases of osteonecrosis have been reported particularly in patients with advanced HIV-disease and/or
long-term exposure to combination antiretroviral therapy. Their etiology is considered to be
multifactorial (including corticosteroid use, alcohol consumption, severe immunosuppression, higher
body mass index).Patients should be advised to seek medical advice if they experience joint aches and
pain, joint stiffness or difficulty in movement.

Drug Interactions
Lamivudine 150 mg Tablets should not be taken with any other medicinal product containing
lamivudine.

Because of overlapping resistance and lack of additive antiretroviral effects, Lamivudine 150 mg
Tablets should not be taken with emtricitabine (see section 4.5).

The combination of lamivudine with cladribine is not-recommended (see section 4.5).

4.5 Interaction with other medicinal products and other forms of interaction
Interaction studies have only been performed in adults.

The likelihood of metabolic interactions is low due to limited metabolism and plasma protein binding
and almost complete renal clearance.

Lamivudine metabolism does not involve CYP3A, making interactions with medicinal products
metabolised by this system (e.g. PIs) unlikely.

Sulfamethoxazole/trimethoprim increases plasma concentrations of lamivudine but a clinically
significant effect is not expected; the patient should be monitored for lamivudine toxicity in case of
marked renal impairment or if high doses of sulfamethoxazole/trimethoprim are used (e.g. for
Pneumocystis jirovecii pneumonitis treatment).

Medicinal products, whose main route of elimination is active renal secretion via the organic cationic
transport system, e.g. trimethoprim, may interact with lamivudine. Medicinal products (e.g. ranitidine,
cimetidine), which are eliminated only in part by this mechanism, were shown not to interact with
lamivudine.

Due to similarities, Lamivudine 150 mg Tablets should not be administered concomitantly with other
cytidine analogues, such as emtricitabine. Moreover, Lamivudine 150 mg Tablets should not be taken
with any other medicinal products containing lamivudine (see section 4.4).

In vitro lamivudine inhibits the intracellular phosphorylation of cladribine leading to a potential risk of
cladribine loss of efficacy in case of combination in the clinical setting. Some clinical findings also
support a possible interaction between lamivudine and cladribine. Therefore, the concomitant use of
lamivudine with cladribine is not recommended (see section 4.4).

4.6 Fertility, pregnancy and lactation

Pregnancy

WHO HIV Treatment guidelines recommend lamivudine-containing therapy for pregnant women and
women of childbearing potential,

No increased risk of birth defects has been reported for lamivudine (www.apregistry.com).

Breastfeeding

Lamivudine is excreted into the breast milk of lactating mothers.

Current recommendations on HIV and breastfeeding (e.g. those from the WHO) should be consulted
before advising patients on this matter.
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Preferred options may vary depending on the local circumstances.

Fertility
Studies in animals showed that lamivudine had no effect on fertility (see section 5.3).

4.7 Effects on ability to drive and use machines

No studies on the effects on the ability to drive and use machines have been performed.
Nevertheless, the clinical status of the patient and the adverse reaction profile of Lamivudine 150 mg
Tablets should be borne in mind when considering the patient’s ability to drive or operate machinery.

4.8 Undesirable effects
The following adverse reactions have been reported during therapy for HIV disease with lamivudine.

The adverse reactions considered at least possibly related to the treatment are listed below by body
system, organ class and absolute frequency. Frequencies are defined as very common (>1/10),
common (=1/100 to <1/10), uncommon (>1/1,000 to <1/100), rare (=1/10,000 to <1/1,000), very rare

(<1/10,000).
System Organ | Common | Uncommon Rare Very Rare
Class
Blood and Neutropenia and Pure red cell
lymphatic anaemia (both aplasia
system orders occasionally
severe),
thrombocytopenia
Metabolism and Lactic
nutrition acidosis
disorders
Nervous system | Headache, Peripheral
disorders insomnia neuropathy
(or
paraesthesia)
Respiratory, Cough,
thorflclc- and Nasal
rrfedlastmal symptoms
disorders
Gastrointestinal | Nausea, Pancreatitis,
disorders vomiting, elevations in
abdominal serum amylase
pain or
cramps,
diarrhoea
Hepatobiliary Transient Hepatitis
disorders elevations in liver
enzymes (AST,
ALT)
Skin and Rash, Angiooedema
subcutaneous alopecia
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tissue disorders

Musculoskeletal | Arthralgia, Rhabdomyolysis
and connective | muscle
tissue disorders | disorders

General Fatigue,
disorders and malaise,
administration | fever

site conditions

Weight and levels of blood lipids and glucose may increase during antiretroviral therapy (see section
44)

In HIV-infected patients with severe immune deficiency at the time of initiation of combination
antiretroviral therapy, an inflammatory reaction to asymptomatic or residual opportunistic infections
may arise. Autoimmune disorders (such as Graves’ disease) have also been reported to occur in the
setting of immune reactivation; however, the reported time to onset is more variable and these events
can occur many months after initiation of treatment (see section 4.4).

Cases of osteonecrosis have been reported, particularly in patients with generally acknowledged risk
factors, advanced HIV disease or long-term combined antiretroviral exposure. The frequency of which
is unknown (see section 4.4).

4.9 Overdose

No specific symptoms or signs have been identified following acute overdose with lamivudine, apart
from those listed as undesirable effects.

If overdose occurs the patient should be monitored for evidence of toxicity (see section 4.8), and
standard supportive treatment applied as necessary. Since lamivudine is dialyzable, continuous
haemodialysis could be used in the treatment of overdose, although this has not been studied.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: nucleoside and nucleotide reverse transciptase inhibitor, ATC Code:
JOSAFO0S.

Mechanism of action

Lamivudine is a nucleoside analogue which has activity against human immunodeficiency virus (HIV)
and hepatitis B virus (HBV). It is metabolised intracellularly to the active moiety, lamivudine 5’-
triphosphate. Its main mode of action is as a chain terminator of viral reverse transcription. The
triphosphate has selective inhibitory activity against HIV-1 and HIV-2 replication in vitro, it is also
active against zidovudine-resistant clinical isolates of HIV. No antagonistic effects in vitro were seen
with lamivudine and other antiretrovirals (tested agents: abacavir, didanosine, nevirapine and
zidovudine).

Clinical efficacy and safety

Lamivudine has been investigated in several randomised, prospective clinical trials in combination
with other antiretroviral drugs. These studies demonstrate significant decrease in plasma HIV RNA
and increase in CD4 cell counts when lamivudine is used in combination with another nucleos(t)ide
analogue and third agent of a different therapeutic class, e.g. a non-nucleoside reverse transcriptase
inhibitor (NNRTI) ,protease inhibitor (PI) or integrase strand transfer inhibitor (INSTT). In recent
studies by intention-to-treat analysis 88% of subjects achieved plasma HIV RNA < 50 copies/ml after
48 weeks of combination antiretroviral treatment.
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Resistance

HIV-1 resistance to lamivudine involves the development of a M184V amino acid change close to the
active site of the viral reverse transcriptase (RT). This variant arises both in vitro and in HIV-1
infected patients treated with lamivudine-containing antiretroviral therapy. M184V mutants display
greatly reduced susceptibility to lamivudine and show diminished viral replicative capacity in vitro. In
vitro studies indicate that zidovudine-resistant virus isolates can become zidovudine sensitive when
they simultaneously acquire resistance to lamivudine. The clinical relevance of such findings remains,
however, not well defined.

In vitro data tend to suggest that the continuation of lamivudine in anti-retroviral regimen despite the
development of M184V might provide residual anti-retroviral activity (likely through impaired viral
fitness). The clinical relevance of these findings is not established. Indeed, the available clinical data
are very limited and preclude any reliable conclusion in the field. In any case, initiation of susceptible
NRTT’s should always be preferred to maintenance of lamivudine therapy. Therefore, maintaining
lamivudine therapy despite emergence of M 184V mutation should only be considered in cases where
no other active NRTI’s are available.

Cross-resistance conferred by the M184V RT is limited within the nucleoside inhibitor class of
antiretroviral agents. Zidovudine and stavudine maintain their antiretroviral activities against
lamivudine-resistant HIV-1. Abacavir maintains its antiretroviral activities against lamivudine-
resistant HIV-1 harbouring only the M184V mutation. The M184V RT mutant shows a <4-fold
decrease in susceptibility to didanosine; the clinical significance of these findings is unknown. In vitro
susceptibility testing has not been standardised and results may vary according to methodological
factors.

Lamivudine demonstrates low cytotoxicity to peripheral blood lymphocytes, to established
lymphocyte and monocyte-macrophage cell lines, and to a variety of bone marrow progenitor cells in
vitro,
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52 Pharmacokinetic properties

Absorption and bioavailability

Lamivudine is rapidly absorbed following oral administration. Bioavailability is between 80 and
85%and is not altered by food intake.

No pharmacokinetic data are available for Lamivudine 150 mg Tablets. A bioequivalence study was
conducted with Lamivudine 300 mg Tablets, which are proportionally similar to Lamivudine 150 mg
Tablets in composition. Following a single dose of Lamivudine 300 mg Tablets in healthy volunteers,
mean (SD) lamivudine Cmax was 2657 ng/ml (915 ng/ml) and the mean (SD) AUCO-inf was 11280
ngh/ml (3161 ngh/ml). The mean (+ SD) lamivudine tmax values was 110 (+ 0.71) hours.

Distribution

Intravenous studies with lamivudine showed that the mean apparent volume of distribution is 1.3 I/kg.
Lamivudine displays limited binding to the major plasma protein albumin (< 36% serum albumin in
vitro).

Biotransformation
Metabolism of lamivudine is a minor route of elimination.

Elimination

The observed lamivudine half-life of elimination is 5 to 7 hours. The half-life of intracellular
lamivudine triphosphate has been estimated to approximately 22 hours. The mean systemic clearance
of lamivudine is approximately 0.32 I/h/kg, with predominantly renal clearance (> 70%), including
tubular secretion through the organic cationic transport system.

Special populations

Hepatic impairment: data obtained in patients with moderate to severe hepatic impairment show that
lamivudine pharmacokinetics are not significantly affected by hepatic dysfunction.

Renal impairment: studies in patients with renal impairment show that lamivudine elimination
decreases with increasing degrees of renal dysfunction. Therefore, dose adjustment may be necessary
(see sections 4.2 and 4.4). If so, separate formulations of lamivudine must be used.

Children: In general, lamivudine pharmacokinetics in paediatric patients are similar to adults.
However, absolute bioavailability (approximately 55-65%) was reduced in paediatric patients below
12 years of age. In addition, systemic clearance values were greater in younger paediatric patients and
decreased with age, approaching adult values around 12 years of age.

53 Preclinical safety data

Administration of lamivudine in animal toxicity studies at high doses was not associated with any
major organ toxicity. At the highest dosage levels, minor effects on indicators of liver and kidney
function were seen together with occasional reductions in liver weight. The clinically relevant effects
noted were a reduction in red blood cell count and neutropenia.

Mutagenecity and carcinogenecity

Lamivudine was not mutagenic in bacterial tests but, like many nucleoside analogues, showed activity
in an in vitro cytogenetic assay and the mouse lymphoma assay. Based on the totality of the available
data it is concluded that lamivudine should not represent a genotoxic hazard to patients undergoing
treatment.

The results of long-term carcinogenicity studies in rats and mice did not show any carcinogenic
potential relevant for humans. .

Reproductive toxicology
In reproductive toxicity studies in animals, lamivudine was shown to cross the placenta. Lamivudine

was not teratogenic in animal studies and data on early embryonic deaths were not consistent between
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species. Data from monkey studies demonstrated that foetuses exposed in utero to the combination of
zidovudine and lamivudine sustained a higher level of nucleoside analogue-DNA incorporation into
multiple foetal organs, and showed evidence of more telomere shortening than in those exposed to
zidovudine alone. The clinical significance of these findings is unknown.

A fertility study in rats has shown that lamivudine had no effect on male or female fertility.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients
Core tablet: Microcrystalline cellulose, sodium starch glycolate, magnesium stearate

Film coat: Hypromellose, polyethylene glycol, polysorbate, titanium dioxide
6.2 Incompatibilities
Not applicable.

6.3 Shelf life
48 months

6.4 Special precautions for storage
Do not store above 30°C. Protect from light.

Store tablets in blisters in the provided carton.

6.5 Nature and contents of container

Blister packs
Blister strips of PVDC coated PVC film and plain aluminium foil containing 10 tablets. The blisters
strips are placed in one outer carton box (6 strips per box).

HDPE bottle packs
Round opaque white coloured open mouth HDPE bottle with polypropylene child resistant caps
containing 60 tablets.

6.6 Instructions for use and handling and disposal
No special requirements.

Any unused product or waste material should be disposed of in accordance with local requirements.

7. SUPPLIER

Micro Labs Limited

# 27, Race Course Road

Bangalore — 560001

Karnataka

India

Tel: +91-80-2237 0451 to 2237 0457
Fax: +91-80-2237 046

8. WHO REFERENCE NUMBER (PREQUALIFICATION PROGRAMME)
HA644

9. DATE OF FIRST PREQUALIFICATION
26 October 2016
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10. DATE OF REVISION OF THE TEXT
November 2017

Detailed information on this medicinal product is available on the website of the WHO
Prequalification Programme https://extranet.who.int/prequal
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JlamiBynun 150 mr Tabnerku
(Mikpo Jla6c Jltx), HA644 WHOPAR wactuna 4 Jluctoman 2017

1. HA3BA JIIKAPCBKOT' O 3ACOBY
JlamiBynun, 150 mr tabnetku
2. SIKICHMH I KUIbKICHUH CKJIAJL

KoxHna Tabnetka mictuts 150 mr namiByauny.
TloBHMIi CIMCOK JOMOMIXKHHMX PEYOBHH HaBEEHO B po3aimi 6.1.

2. JIKAPCBKA ®OPMA

Tabnerku, BkpHTI MIiBKOBOIO 0600HKOIO

Bina, xpyrnoi dopmu, asoonykia tabnerka 3 niiBkoBuM TIOKPHTTAM 3i CKOIIIEHUM KPA€EM 3 OJIHOTO
Boky i 3 THcHeHHsM ‘108’ 3 iHmoro Goky.

Posnozinkua pucka HaHeceHa U1 PO3IOMY 3 METOIO MOJErIeHHS KOBTaHHS, a HE U1 PO3MNO/LICHHA
J03H.

3. KJIHIYHI XAPAKTEPUCTUKH
4.1 TepaneBruuni nokazanus

JlamiBynun, 150 mr tabneTku y koMGiHauii 3 iHIMME AHTHPETPOBIPYCHHMH MpenapaTaMu
NMpHU3Ha4YeHHH 14 nikyBanus BUI-indekuii y nopocimx, miuiitkis i giteii Baroio He Menime 25 kr.
Cnin BpaxoByBatH odiuiiini pekomenaauii momxo nikyBauHs BUI-1, nanpuxnani,

BO3: http://www.who.int/hiv/pub/arv/arv-2016/en/).

4.2 Cnocib 3acTocysanns 1a 1031

JlikyBaHH# npH3HaYae cnewianicT, skuii Mae 10CBi nikyBanHs BUI-indexuii.

Hopocani, nionimxu ma dimu (3 macoio mina ne menwe 25 K2).

Pekomenosana no3a TaGnerok Jlamisyus — 300 mr Ha no0y.

Mosciusuit cnioci6 3actocysanns a6o mo 150 mr 2 pasu Ha 100y a6o 300 mr (2 Tabnerku x 150 mr)
OMH pa3 Ha 1oy (nuB. posain 4.4).

Himu (3 macow mina menwe 25 x2):

Manuii npenapar He ciia 3acTOCOBYBaTH y AiTel 3 Macoio Tina MeHue 25 KI', OCKIJIbKM Bi/IMOBi/IHI
KOPHI'YBaHHS [J03H HEMOXIIHBO 3pOOMTH.

Jis uMX nauienTis ci1in BUKOPUCTOBYBaTH iHIILY nikapceKy (Gopmy/no3y, Hanp. TaGneTKH, SKki MOxKHA
3aCTOCOBYBAaTH /Ul OTPHMAaHHA MEHUIOI /103M JIaMiByauHy a6o npenapatr y ¢opmi posuuny mis
MepOPaIbHOr0 3aCTOCYBAHHS.

JlamiByaun 150 Mr TabiieTku MoykHa npHitMaTH mi yac inu a6o Mix npuHoOMaMH bxi.

3 METOIO rapaHTyBaHHS NMpMIHOMY TOBHOT 103 npenapaty GaxaHo TabneTKy MPOKOBTYBAaTH WO,
6e3 nonpibuenns. Jins nikysauns mauieHTin, sxi we MOXKYTh. TIPOKOBTHYTU LTy TabneTky, Mo:xHa
3aCTOCYBATH Mpenapar y (popMi po3uuHy /IS BHYTPILUHBOTO 3aCTOCYBaHHA. AGO % TabneTky MoxkHa
TOAPIGHUTH Ta IO/IaTH 10 HEBEINKOT KiTBKOCTI Tki 260 PIIMHM i BXKHTH Oapasy.

Hayienmu nimuwozo gixy

CrenianeHuUX JaHMX HeMae, OAHAK PEKOMEHIYETBCS NPUAIIATH OCOGIMBY yBary wiit rpymi XBOPHX Y
38’43KY 3 BIKOBHMM 3MiHAMM, HANPHKIAA 3i 3HIDKCHHSIM (yHskuii Hupok 1 nopymeHHsM
reMaTo/IOriYHUX MMOKA3HHKIB.

Hayienmu 3 nevinkosoio nedocmamnuicmio

HeobxinnocTi y kopekuii 1034 B somy BHIIA/IKy HEMae.
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Hayienmu 3 nupkogoio nedocmammuicmio

Y XBOpHX i3 MOMIPHHM i TSXKKHM CTyNEHeM HHMPKOBOI HEI0CTATHOCT KOHLIEHTpAIlisA NaMiBy/IHHY
MiJBHILYETHCS BHACTINOK 3HHKEHHS KJIIPEHCY, TOMY [03M /Ul JIKYBAHHA TALIEHTIB 3 KJIpEHCOM
KpeaTutiny mexme 30 MY/XB ci1ijl 3MEHLIHTH.

Pexomenoayii wjo0o 0ozyeanns - dopoci, nionimxu ma oimu (6azoi ne menue 25 K2):

Knipenc KkpeatuHiHy, | [Touatkosa j103a ITixrpumyroua nosa
MJI/XB
= 50 300 mr abo 300 mr 1 pa3 Ha neHb
150 mr 150 mr 2 pasu Ha ieHb
30-49 150 mr 150 mr 1 pa3 Ha neHs
15 - 29* 150 mr 100 mr 1 pas Ha neHs
5-14* 150 mr 50 Mr 1 pas Ha meHs
< 5% 50 mr 25 mr | pa3 Ha neHp
*PeKOMEHIYETHCS BUKOPHCTOBYBATH PO3YMH /1Sl IEPOPATBHOrO 3aCTOCYBAHHS JUIS NAIICHTIB
3 KJIIpEHCOM KpeaTHHiHy MeHue 30 mi/xs

4.3 IlporHnoxkazauus

[Iporunokasannii nauientam 3 rinepuyTiMBicTIO 10 namiBymuHy abo 10 Oyab-AKMX JOMNOMIXKHHX
PEYOBHH, HaBeIeHHUX B po3aimi 6.1.

4.4 Crnenianbni 3acTepeskeHHs Ta cneniaabHi 3an06iKui 3ax00H 115 BHKOPHCTAHHSA

ITepedaya BIJI TlauieHTaM ci1i yCBiIOMIIIOBATH, IO JIiKyBaHHS aHTHPETPOBIPYCHUMH NpenapaTam,
HE 3MeHuIye pu3kK nepenadi BUI-indexuii crareBHM nUIIXOM, TOMY BOHH MyCATH 3aCTOCOBYBATH
BI/INOBI/IHI 3aCTEPeKHI 3aX0/IH.

Hupxosa nedocmammuicme. Y nauientis i3 moMipHuM i TSKKEM CTYNEHEM HUPKOBOI HEAOCTAaTHOCTI
30UIbUIYETHCA KOHIIGHTpALiS JIaMiBY/IMHY Y TU1a3Mi KPOBi BHAC/IIOK 3HMKEHHS kiipency. Tomy nosu
Ul HHX CJTIT KOPHIyBaTH (HaBeJeHo B po3aini 4.2).

Topywenns mimoxonopianenoi ghynxyii. Hykieosuani Ta HyKI€OTHIHI aHATOTH MOXYTb CIIPHUHHSATH
nopywenHs (yHKUIH MIiTOXOHIApiH PpisHOro crymeHs, ski o0co6iMBO BUD&KEHI TNPH CyMiCHOMY
3aCTOCYBAHHI 31 CTaBYJMHOM, [IMIAHO3MHOM Ta 3MIOBYAMHOM. HaaXOZMIH MOBiZOMICHHS po
MiTOXOHpianbHy auchynkuiio y BlJI-meraTuBHux aireii PaHHBOTO BIKY, AKi 3a3HaMM BIUIMBY
HYKJICO3M/IHHX aHaioriB B yTpobi Ta/abo y moctHatanehmii nepion. Cepen mnobiunux peaxuiit
FOTIOBHHM YHHOM [OBIIOMJIANIOCA TIPO TIeMAaToNOrivHi MOpyIIeHHs (aHeMis, HEHTponeHisn),
MeTaGo1i4Hi nopymeHHs (rineprakrartemis, rinepininemis).

Ili sBmma wacTo Manu TpaH3WTOpHMH XapakTep. YacTo HOBiZOMIATOCH MpO Mi3Hi HeBPOJIOTiuHi
nopymeHHs (rineproHis, CyJIOMHM, aHOMalbHa moBediHka). UM € HeBpoMOriuHi MOpyLIEHHS
TPaH3UTOPHUMH, YH MOCTIHHUMH, Hapa3i HeBiOMO.

Bynb-sika mutuna, Hasite 3 BLJI-HeratuBHHM cTaTycoM, sKa 3asHana BIUIMBY HYKJICO3UAHUX abo
HYK/ICOTH/IHUX AHAIOTIB  BHYTPIIHBOYTPOOHO, TMOBMHHA 3HAXOMMTHCh MiAl KIIHIYHHM Ta
naboparopuum HarnsgoM. L{i nami He BIIMBaOTE Ha uMHHI pekoMeHAamii OO 3aCTOCYBaHHA
alTPMPETPOBIPYCHOI Teparil BariTHUM KiiKam 15 3an00iraiHA DepTHKaNbHOT TpareMicii BUL

Baea ma memaboniuni noxasnwuxu. 30LIblIEHHA BarW i piBHIB JIMIZIB TAa NMOKO3M KPOBi MOXe
CMIOCTepIraTHCA Mil 4YaC AaHTHPETPOBipycHOi Tepamii. Taki 3MiHM MOXyTb Oyt moB’s3ani
GesnocepenHbo i3 XBOpoGOKO a6o crmocobGom KHTTS. CTOCOBHO 3HMKEHHS piBHA miMigiB, B JeAKMX
BHIIA/IKaX MOMJIHBO OB S3aTH i3 JIIKyBaHHSM, B TOH ke 4ac, BIIHOCHO 3GiIBIIEHHS Bard — HeMae
HIIKHX MEPEKOHITMBHX [OKA3iB, IO MiATBEPIKYIOTH 3B'A30K i3 OyAb-AKMM KOHKPETHMM JIIKyBaHHAM.
Jis Toro o6 KOHTpomMOBaTH piBeHB JIMIAIB B KPOBi Ta piBeHb [VIOKO3HM, HEOBXiTHO MPOBOJIUTH
BIAMOBIAHI if, 3riIHO i3 BCTAHOBJICHMMM TpPaBHIAMH JTIKYBaHHS BUl-indexuii. Jliniani nopymenus
CITi/I KOPEryBaTH BIAMOBIAHHMH KIIHIYHHMH 3aX0aMH.

Hanxpeamum. OnucaHo TOOAMHOKI BMMAAKM MaHKpeatuty. OJHAK HE 0 KiHus BCTaHOBJIEHO,
TOB’S3aHI BOHH i3 3aCTOCYBAHHSM MpENapaTy aHTHPETPOBIiPYCHOI Tepanii 4n € Haciiakom BIJI-



JlamiBymu 150 Mr Tabnerku
(Mikpo Jla6c JItm), HA644 WHOPAR 4acTtuna 4 JIucronan 2017

inpekuii. IIpn nossi mepmmx iiniYHMX o3Hak a6o ;1aGOPATOPHHX CHMITOMIB, IO BKa3ylOThb Ha
PO3BHTOK MaHKpeaTHTy, JliKyBaHHs Jlamisyun 150 Mr tabnetku notpiGHO npunuHATH.

Cundpom imynnozo gionoenenns. ¥ Blll-indikopaHux XBOPHX 3 TSKKHM iMyHOZIE(DILMTOM Ha NOYaTKy
MIKYBaHHA aHTHPETPOBIDYCHHMM MpenapaTaMH  MOXe BHHUKHYTH 3anajbHa peakiliss Ha
aCHMNTOMATHYHY ab0 pesuayaibHy OMOPTYHICTHYHY iH(EKUII TA CTIPHYMHUATH TSOKKMH KTiHiqHM
cTaH a0 3aroCTpeHHsi CHMNTOMIB. 3a3BHYail TaKi peakilii BUHMKAIOTH Mij uac nepuux THKHIB abo
MicALIB JIIKYBAHHA AHTHPETPOBIPYCHUMM Npenapatamu. Bignosizsumu NPHKIAJIAaMH € pETHHIT,
CIPHYMHEHHH  LIMTOMEranoBipycoM, TeHepamizoBani a6o Qokatbhi  iH(eKILi, CIIpHYHMHEH]
Mikobaxrepismu aGo Pneumocystis Jiroveci (P. Carinii) pneumonia. Bynb-aki 3ananbhi sBuMma
MOTPiOHO HeraliHO AOCTIAMTH Ta y pasi HeOOXiaHOCTI posnouath ix nikysanus. Iin yac imynHOro
BIIHOBJIEHHS TAaKOX MOBIOMIISUIOCS NP0 BMHMKHEHHS ayTOIMYHHHX nopyueHs (Takux AK XBopoba
['peiisca, noniomiosut Ta cunapom liiiena — Bappe), Xoua ix no4aTok € GiTbLI BapiabenbHuM i MoKe
BHHHMKATH 4epe3 6araTo MICsLIB Micis MOYaTKy JIKyBaHHS Ta iHKOJIM MaTH HETHUIIOBY KapTHHY.
Onopmynicmuuni ingpexyii. V BUI-indikoBaHHMX MALEHTIB i3 TAKKAM iIMYHOZE(DILIMTOM Ha 1104aTKY
KOMOiHOBaHOI aHTHPETPOBIPYCHOI Tepartii MOXyTh BUHHMKATH 3aNa/bHi peakilii Ha 6e3CHMITOMH Ta
3QJIMIIKOBI ONOPTYHICTHYHI iHdekuii. ToMy NaieHTH NMOBHHHI 3ATHIIATHCA MiJ PETENBHUM KTiHIYHHM
criocTepexeHHaM 3 60Ky JlikapiB, AKi MalOTh I0CBI/ JIKyBaHHA LIMX 3aXBOPIOBaHb NoB's3anux 3 BIJL
Xeopobu neuinxu. Cnim notpumyBatics OOEpeXKHOCTI TP BBeCHHI JNaMIBYIMHY OY/Ib-AKUM
nauieHTam ko-ingikosanum renatutom B. Jlamisyaus € inriGitopom pertikauii Bipycy renaruty B.
[lauientn 3 Xponiunum rematutom B a6o C, siki JiKyloThcs KOMGIHOBaHOIO aHTHPETPOBIPYCHOIO
Teparlielo, MaloTh MiIBHIEHHH PU3HK PO3BUTKY THKKHX Ta MOTEHL{HHO JETATBHUX NOGIYHIX edexris
3 Ooky neuinku. V pasi cyMiCHOro 3acTOCYBaHHA 3 IHLIMMH TNPOTUBIPYCHUMH TIpernapaTaMu Juis
nikysanusa rematuty B i C cnia 3sepHyTHCA 10 BianosimgHoi [HCTpyKWii 3 Meau4YHOro 3acTocyBaHHsA
L[MX TIpenaparis.

[lpununenns aii namiByauHy a6o BipycosoriuHa HeOCTATHICTB Mic/s PO3BUTKY PE3HMCTEHTHOCTI [0
NaMiByIMHy MOJKE BHKJIMKATH TOTipIIeHHs GyHKUIH MeyiHky i cnanax renaTury.

XBOpi 3 yXe iCHyIOUMMH MEYiHKOBMMM AHUCHYHKILISMH, BKIIOYAIOYH XPOHIYHHH AKTHBHMH remaTwr,
MaIOTh MiJBMILEHHH PH3UK MOpYIIEHHS (YHKUIT NeviHkM mig 4ac koMGiHOBaHO AHTHPETPOBIPYCHOT
Teparlii Ta MaloTh 3HAXOJMTHCA T1il MEAMYHHM HarAAoM. V pasi MOSBH O3HaK NOripIIeHHs XBOpoOH
MEYiHKK JUIA TaKMX MAUIEHTIB CITiJl 3BaOXKHTH MOMUIMBICTD nepepBH abo NPHIHHEHHA iKyBaHHA
(HaBesieHo B pozaini 4.8)

Ocmeonexpos. Xoua eTiONOTis OCTEOHEKPO3y BBAKAETHCH baratodakropHoo  (BKIOYAIOYM
3aCTOCYBAaHHA KOPTHKOCTEPOI/B, 3MIOBKHBAHHA AIKOTO/IEM, TSHKKY IMYyHOCYTIPECiio, BUCOKHII 1HIEKC
MAacH Tijia), PO BUIIAIKM OCTEOHEKPO3y MOBIZOMIIAIOCS FOJIOBHHM YMHOM Y MALIEHTIB i3 3aIy11eHoI0
XBOpo6o10 Ta/ab0 NpH [OBrOTPHBATIOMY 3aCTOCYBAaHHI KOMGIHOBaHOT aHTUPETPOBIPYCHOI Teparrii.
[TauieHTiB cnia nonepeauTH Mpo HEOOXIAHICTH 3BEPTATHCA 33 MEAMYHOIO JOTNOMOIO0 Y pasi nosABu
Bomo, purigHocTi y cyrnobax abo pyxoBHX MOpyLIEHD.

Tnwe

JlamiByIMH He MOXKHA 3aCTOCOBYBATH 3 iHIIHMH npenapaTtamu, WO MICTATH JamiByauH. Buacnigok
PO3BHTKY PE3HCTEHTHOCTI ab0 BIACYTHOCTI aJIMTHBHMX AHTHPETPOBIPYCHHX eexris. Ilpenapar ne
CJIi/1 3aCTOCOBYBATH 3 eMIPHLMTa0IHOM (HABEACHO B po3znini 4.5).

3actocyBanHs TaMiByIMHY 3 KI1aAPUGIHOM He PEKOMEHAYIOTh (HABECHO B poaaini 4.5).

4.5 Bsaemonis 3 iHAMH JikapcbKHMHE 3acobamMu Ta inmi BuIH B3a€EMO/il.

Hocnipkenna woao B3aeMoii NPOBOAKIH TIILKH y IOPOCIIHX.

IMoBipHicTE MeTaGoniunoi B3aemozii HM3bKa 3 OIVISAY HAa OOMEXKeHHMil MeTaGosliaM npenapary i
HU3bKHH piBeHb HOTro 3B’A3yBaHHA 3 GiNKaMH, a TAKOK MPAKTHYHO MOBHE BMBE/ICHHS HOro HUPKaMH y
HE3MIHEHOMY BHIJIAII.

CYP3A ne Gepe ywacri B MeraGonismi namiByauHy, WO POGHTL MATOBIPOTiTHOIO B3aEMOZI0 3
JKapCLKUMH 3ac00aMH, 1O METaBoMi3YIOThCS LIEI0 CHCTEMOIO (Hanipuknan, iHribiropu nporteasy).
[Ipuiiom TpumeTonpHMy/cynb(paMeTokcazony NPU3BOAMTE A0 MiABHILEHHS piBHA namiByauHy, aie
KJIIHIYHO 3Ha4YHOTO edeKTy He ovikyeTbes. OHAK HEOOXimHOCTI B KOpeKUii 103 amiByiMHy HeMae,
AKIIO Y MAUIEHTA He CTIoCTepiraeThesl HUPKOBOI HexocTaTHOCTI. [TauieHT moBHHEH KOHTPOJIFOBATHCH
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Ha (pPEAMET TOKCHYHOCTI JIaMiBYIHHOM Y pa3si BHPaKeHOTO MOpYIIEHHs GyHKuii HUpOK abo Ak
BHKOPHCTOBYIOTBCS BHCOKi [103M TPUMETONPUMY/CYIIb(pamMeToKcasoy (HaNpUKIaA, /UIA JIKyBaHHS
MHEBMOHii Preumocystis jirovecii).

Ienye mosumBicTs B3aemonii npenapary npwu OIHOYaCHOMY 3aCTOCYBaHHI 3 IIpenapaTaMH, roJOBHHM
LJIAXOM BHBENCHHA SKHX € AKTHBHA KaHalblieBa CEKPELlii, MEPEBAKHO 3a JOMOMOrOI0 CHCTEMU
TPAHCIIOPTYBAHHA OPraHiMHMX KaTioHiB (Hanpuwiaz, 3 TpuMeTonpumom). [Hui akTHeH PEYOBHHU
(paHiTHIMH, LMMETHAMH) BUAUIAIOTBCA TUTBKM YACTKOBO UMM HUISXOM i TOMY HE B3aEMOJIIOTH 3
namiBymHom. Yepes cxokicTe 3 mpemapatoM He cnin Horo MPUAMATH OJIHOYACHO 3 IHLIUMH
aHAIOraMM UMTHANHY, TAKUMH K eMTpHuMTabid. binbine Toro, Tabnetku Jlamisyaun 150 Mr He cnin
TNIPHAMATH 3 IHITHMH JTIKapCHKHMH 3ac06aMH, 1110 MIiCTATS namiByuH (HaBeEHO B po3aifi 4.4).
JlamiByauH in vitro npHrHidye BHYTPilIHBOKTITHHHE (bocopumopanns K1aapubiHy, NPH3BOASYM 10
MOTEHUIHHOTO pPH3HKY BTpatH edeKTHBHOCT KnaapubiHy y pasi MoeaHaHOro KJIiHIYHOroO
3acTtocyBaHHd. Jleski KIIHIYHI MOBIIOMIEHHS TaKOX HiATBEPKYIOTh MOXJIMBY B3aEMOII0 MiK
NaMiByIMHOM Ta KnaapuGinom. Tomy noemmaHe 3acTocyBamHs naMiByJIMHY 3 K1aapubiHOM He
PEKOMEHIYIOTh (HaBeIeHO B po3aini 4.4).

4.6 ®@epruabmicTs, BariTHicTh TA NAKTANIA

Baritnicts

3rinso Pexomennauiii BOO3 mozo nikysanus BUI: pekomeryroTs TEpanio, 1110 MiCTUTb JIaMiBY/IHH,
JUISt BAriTHAX JKIHOK Ta )KIHOK AiTOPOIHOTO BiKYy.

He Gyz10 3apeecTpoBano MiABMIEHOrO PH3MKY BPOKEHHX Ba/l IPH 3aCTOCYBaHHI namiByIuHy
(www.apregistry.com).

CoxyBauns rpymo

JlamiByiuH npoHMKaE B rpy/iHE MOJIOKO JKiHOK, IO TOIYIOTH rpyUIIO.

[ToTpibHO MPOKOHCYNBTYBATHCA 3  MOTOYHUMH pekomenmauisMu  mozno BIJI Ta rpyasoro
BHIOZ0BYBaHHs (Hanprkiaz, 3 BOO3) nepen THM, K KOHCY/IBTYBAaTH MALIEHTIE 3 IIHOTO [THTAHHS.
JaHi BUMOTH MOKYTh 3MIiHIOBaTHCS 3riIHO MiCLIEBHX YMOB.

Hocni/pkenHs Ha TBapMHAaX MOKasalM, WO JAMiBYIMH He BILIMBaE Ha bepruneHicTs (HaBeaeHo B
po3aini 5.3)

DepTHIILHICTE
HOCHi/DKeHHS Ha TBapHHAaX TOKA3a&lM, WO JaMiByJQMH He BIUTMBac Ha ¢eprrnbHicTs (HaBeneHo B
po3aimi 5.3.)

4.7 3parHicTh BIIMBATH HAa WBHAKICTHL peakuii NpH KepyBaHHi aBTOTpPaHCIOPTOM 2abo
IHIIHMA MexaHizMamu.

He Oyno nposeseHo »omHuX nocmimkeHs momo BIUIMBY HA 3[aTHICTh WIBMAKICTH peakuii npu
KepyBaHHi aBTOTPAHCNIOPTOM ab0 iHIMMH Mexanismamu. TIpoTe miz ¥ac OLiHKH 37aTHOCTI nauieHra
KEpYBaTH. aBTOMOOUIEM Ta iEWMMY MEXAHI3MAMEL LI BRAaXOBYBATH HOrO. KNIHEIHY. CTaH npodins
nobiunmx edekris JlamiByuny 150 mMr tabeTky.

4.8 Ilobiuni peaknii

Hactynni no6iuni peakuii moeigomasaucs mix yac nikysannst BII-indekuii namiBynusom.

ITobiuni peakuii, siki BBakalOTLCA NMPHHANMHI MOB'A3aHMMH 3 MKYBaHHSM, 3a3HadyeHi HIK4Ye 3a
KJIaCOM CHCTEMH OpraHiB i 4acToToi0. YacToTH BU3HAYAIOTHCH SK: ayxe gacto (= / 10), wacrto (= /
100 no <1/10), neuacro (A / 1000 no <1/100), piako (=1 / 10,000 no <1/1000), myxe piako (<1/10
000).
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Knac  cucremu | Baranbhi Yacto Pinko Hyxe pinko
OpraHin
3 6Goky cucremu Heiitponenis  ta Epurpouprapna
KpOBi Ta anemis  (obuusi arutazis
aimparnanoi "ac  Big  wacy
CHCTEMH BAXKKi),
TpoMboLHTOEHIs
Mera6onizm Ta Monounuii
posnaau aumao3
TpaBJICHHA
Hespomnoriuni onorwwmii 6ins, [Tepudepuuana
CHMITTOMHM Hesconns Heliponatis  (abo
napecresis)
3 Boky auxansHoi | Kamesns,
CHCTEMH CHMITOMH
3acTyIu
3 6oky | Hynora, [lankpearur,
IILTYHKOBO- 6mopanns, Oinb i NiZIBUIIEHHS piBHA
KHIIKOBOT'O CnasMm y BepxHii aMijla3k CHPOBaTKH
TPaKTy TOJIOBHHI
JKHBOTA, Jiapes
3 Hoky Munyie ['enatur
renatodutiapHoi HiABHIIEHHSA
CHCTEMH PiBHA ME4iHKOBHX
depmentis (ACT,
AJIT)
3 6oky mKipu Bucun, anonenis AHTiOHeBPOTHYHHIH
HaOpsik
3 6oky onopHo- | Aprpanris, Pabnomioniz
pYXoBOro M’A30Bi po3nagu
amapary
[aui BromuioBanicrs,
noraxe
CaMOMOYyTTH,
rapa4ka

BumicT Ta piBeHs mininis i rmokosu
Tepartii (HaBezieHo B po3aini 4.4)

B KPOBI MOXYTb 30i/blIyBaTHCs Mmif 4ac aHTHPETPOBIPYCHOT

Y BUI-in¢ikoBaHHX XBOPHX 3 THXKKHM iMyHOZe(DiLIATOM Ha MOYaTKy JIiKyBaHHS aHTHPETPOBiPYCHHMH
fiperiapaTaMid  MOXe BHHHKHYTH 3aflajlbHa peakilisi HA acHMIITOMATHYHY ab0  pe3uayaIbHy
ONOPTYHICTHYHY iH(eK1i1O.

[lin yac iMyHHOTO BITHOBJIEHHS TAKOXK THOBiLOMILIOCH fip0 BMHUKHEHHA SYTOIMYHHHX MOpYIIEHS
(Takux six xBopo6a I'peiisca), xoua ix nouaTok € Ginbin BapiaGebHIUM i MOKEe BHHHKATH yepes Oararo
MICALIB Mic/ MOYATKY JNiKYBaHHS Ta IHKOJM MaTH HETHIIOBY KapTHHY (HaBe/IeHO B po3aini 4.4).

[Tpo BunanKK OCTEOHEKPO3Y MOBIAOMIAIOCH FONOBHHM YHHOM Y MauiexTiB i3 3amyueHoo XBopoboro
Ta/abo NpH OBrOTPUBATIOMY 3aCTOCYBAHHI KOMGiHOBAHOT aHTHPETPOBIPYCHOI Tepanii. Yacrora skux
HeBiIoMa (HaBeJeHO B po3aini 4.4).

4.9 TlepenosyBanns

Hani npo BMNanKku rocTporo nepeno3yBanHs y moznei obmeskeni. JIeTansHHX BUManKiB He Oyio, Bei
HauieHTH ofyxamu. Creuu¢piunux seum abo CHMITOMIB, XapakTepHUX [UIA TMepe/lo3yBaHHsd, He
BHSBJICHO.
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Y pasi nepenosyBaHHs 3a MaUieHTOM NOTPIGHO crocrepiraTd i npu HeobXinHOCTI 3aificHIOBATH
KOMILIEKC ~CTaHAapTHOi miATpuMytodoi Tepamii. OCKUTBKM JaMiByIMH JiamisyeTses, MoxHa
3aCTOCOBYBATH remMo/1iais, Xo4a Hei cnocit JiKyBaHHA HEIOCTATHLO BUBYEHMUIL.

5. ®APMAKOJIOI'TYHI BJIACTHBOCTI

5.1 ®apmakoauHamiuni BAacTHBOCTI
Hyxsieosnani Ta Hykieotunsi inriGitops 3soporsoi tpaHckpunrasu. Kog ATX JOSA FO0S.

Mexani3m aii
JlamiByziH € aHATOrOM HYKJICO3M/IiB, AKTHBHMX BiTHOCHO Bipycy imMyHomediuuty moaunu (BLT) i
Bipycy rematuty B (HBV). Jlia namisymuny nor’ssana 3 YTBOPEHHAM BHYTPILIHBOK/IITHHHOrO
metabonity — namiByauHy Tpudocdary, skmii iHribye 3BOPOTHY TpaHckpunrTasy BIJI nuisxom
TepMiHauii naHwora Bipycuoi J[HK.

JlamiByuny Tpuochar € cenexrusruM inribitopom pemtikauii BUI-1 i BUI-2 in vitro, akTusHmuit
BITHOCHO CTiHKHX J0 3WA0BYAHHY mTamis BIJL.

He 6yno susBneHo awraromicTHunmx edektie in  vitro 3 NaMiBYZIHHOM Ta  IHIDMMH
aHTHPETPOBIPYCHUMH Npenapatamu (JOCIiDKYBaHi npenapary: abaxasip, /1i1aHO3uH, HeBipamiH Ta
3HIOBY/HH).

Kniniuna edextuBuicTs i 6e3mexa

JlamiByaMH OCTIIDKYBaNK B IEKIILKOX PAHIOMI30BaHMX KIiHIYHMX BUMPOOYBaHHAX Y KoMGinaii 3
IHIUIMMM aHTHPETPOBipycHUMM mpenapatamu. L{i gocimimkenns NOKa3yloTh 3HAYHE 3HIKCHHA PiBHA
PHK BIJI B niasmi kpoBi i 36itbmenns kinbkocri CD4-kitin, konu NaMiBY/IHH BHKOPHCTOBYETBCA B
MOEHAHHI 3 IHIIMMH aHAIOTIYHUMH HYKJIEO3MIAMH i TPETiil areHT iHmoro TEPAINEBTHYHOTO Kiacy,
Hanp. HEHyKJICO3MIHI iHribiTOpH 3BOPOTHOI TpaHckpunTasu inriGiTop (NNRTI), iHriGiTop nporeas
(PI) abo iuribitop nepenecenns HuTku interpasu (INSTI). OcramuiM wHacom JOC/TIKEeHHA 3a
JIOTIOMOTOI0 aHali3y mono jikyBanHs 88% cy6'exris mocsrmu riasmosoi <50 komiit PHK BUT/mt
nicss 48 TkHiB KomMGiHOBaHOT aHTHPETpPOBipyCHOT Teparii.

Pesucrenthicts

Pesuctentnicts BUI-1 no namiByamuy BKIOHae possHTOK 3MiH amiHOKkHCa0TH M184V, GH3bKHX 110
aKTHBHOI AUTAHKHM peBepTasH Bipycy. Lleit BapianT BuHMKae sk in vitro, Tak i y BUI-1 indixoBanux
MAUIEHTIB, AKi OTPUMAIH JIIKYBaHHS NaMiBYIMHBMICHOIO AHTHPETPOBIPYCHOIO Tepamieo. MyTaHTH
M184V neMOHCTPYIOTh HOCHTH 3HWXKEHY YYTIHBICTE 10 NaMiBYIMHY | 3HIDKEHY perulikaTHBHY
3IaTHICTB BipycCy in vitro.

Hocnipkens in vitro noxasyioTs, WO PE3UCTEHTHI 10 3UIOBYAHHY i3074TH BipYCY MOXYTb CTaBAaTH
CHPHHHATIHBHMH A0 Aif NpenapaTy Npy BAHMKHEHHI PE3HCTEHTHOCTI A0 Aii JlaMiByIHHY.

[Tpore wiiniuHe 3HaYeHHS MOIGHMX 3MiH /10 JAHOTO Yacy JOCTEMEHHO He BCTAHOBJIEHO.

Hadi in vitro cBimyaTe 1O Te, W0 MPOJOBKEHHS JIKYBaHHS JaMiByIHHOM B CKiazi
AHTHPETPOBIPYCHOI Tepamii, He3Bakaiouu Ha po3BHTOK MI184V, moxke 3abesneuntu 3aJIMIIKOBY
aHTHPETPOBIPYCHY aKTHBHICTB (BipOTiZIHO, Yepe3 MopyIIeHHA BipyCHOT PYXJIHBOCTI).

KitinivHa 3HauMMICTh LMX 1aHMX He BcTaHoB/eHa. Tomy MiATPUMYBaJIbHE JTIKyBaHHA JaMiBYIHHOM 3a
HasBHOCTI MyTauii M184V MoXHA PO3IVIAHYTH TUIBKH y pasi BMCOKOTo pU3UKY Hee(eKTHBHOCTI
OCHOBHOT CXeMH JIIKyBaHHA HyKJICO3MTHUMH iHriGiTOpaMH 3BOPOTHOT TPaHCKPHIITA3H.

Ilepexpecna pesucrenTHicTh, cnpHumHeHa wMyTauicio MI184V, obMexeHa HYKJIE03HTHUMH/
HYKIICOTHAHMMH  iHTiGiTOpamu KJIacy aHTHpeTpoBipycHHX arentiB. M184V 3abesneuye MOBHY
MEPEXPECHY PE3UCTCHTHICTh 110 eMTpuuuTabiny. J1s 3WmOBYaMH i CTaByIMHY 30epiraerscs
AHTHPETPOBIPYCHA AaKTHBHICT MNPOTH CTIHKOro /0 namiBynuny BIJI-1.  AGakasip 36epirae
AHTHPETPOBIPYCHY Mil0 MPOTH PE3UCTEHTHOrO 10 namiBymuHy BIJI-1, mwo Mae Tinbku myTtauiio
M184V. Mytauis M184V nemoHCTpye 3HIKEHHA YYTIHBOCTI 10 AMIAHO3MHY 10 4-X pa3iB; KIiHiuHe
3HAYEHHA 1IBOTO SBHILA HEBIZOME.

JlamiByaMH JIEMOHCTPYE HM3bKY UMTOTOKCHYHICTH 10 mimpouMTis nepudepHyHOi  KpoBi, 10
BCTAHOBJICHHX JIIM(OLMTAPHUX | MOHOLMTAPHO-MaKPO(AraNbHHUX KITHHHUX TiHIH, a TaKoK i (e
PI3HHX KJIITHH-IONEPEHHKIB KiCTKOBOIO MO3KY in vitro.
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52 DapmakokiHeTH4HI BAacTHBOCTI

Hoznunanns ma 6iooocmynuicme

JlamiBY/IMH IIBUAKO BCMOKTYETBCS Micis NEPOpaNbHOro BBEACHHS. bio0CTyIHICTE cTaHOBHTH Bix 80
10 85% 1 He 3MIHIOETBCA NPH NpHITOMi M.

He icnye ¢apmakokineTmunmx pmaHux s TabneTok JlamiBynuu 150 wmr. Byno mnpoeneno
HOCTIDKeHHA GioeKBiBAIEHTHOCTI 3 TabJjeTKamu Jlamisymuu 300 wmr, ski nponopuiiiHo noai6i
JlamiByaun 150 mr tabnerxu. Ilicns oaHOpa3oBoi ao3u Ttabnerok JlamiByaun 300 mr y 3[0POBHX
nobposonsuis, cepeans (SD) Cpax namiByauHy cknana 2657 ur/mn (915 mr/mn), a cepeane (SD)
AUCO-inf 6yno 11280 ur.u/ma (3161 Hr.u4/mn). Cepenni 3HaYeHHS tyay (+ SD) namiByauuy cranoBum
110 (£ 0,71) roaun.

Poznodin

JocnimkeHHs 3 BHKOPHCTAHHAM NaMiBYJIMHY TOKa3aiu, WO cepeHiil 06’eM posnoaiTy gocsarae
1,3 n/kr. JlamiBynun mae niniiiauii hapMakoKiHeTHuHuMit npoQuIb y TEpaneBTHYHHUX 033X i HU3bKE
3B’A3yBaHHA 3 GiIKaMH 1U1a3mMu Kposi (< 36 %).

Biompangpopmayis

Mera6onism naMiByIMHy € HE3HAYHMM IUTIXOM e/TiMiHaLIil.

Buseodenns

OuixyBanuii nepioy HaMiBBHBEACHHA JIaMiBYJIHHY CTAHOBMTB Bifl 5 A0 7 roaMH.

Ilepion HaniBBHMBeIEHHS BHYTPIIHLOKITITHHHOrO namiByauny Tpudocdary - npubmmzno 22 rogunm.
Cepenniii cuctemumii wiipeHc namiByfiHy CTaHOBHTH NpUGTH3HO 0,32 sw/rog/kr 3 nepeBakHO
HUPKOBHM KitipeHcoM (6inbie 70 %), BKMOYAI0YHM KaHATBLEBY CEeKPELilo Yepe3 OpraHiuHy KaTiOHHY
TPAaHCIIOPTHY CHCTEMY.

OcobuBi nomynsuii

Hayienmu 3 neuinkogoio nedocmamuicmio.

Hani, oTpumaHi mpu niKyBaHHI mHaUieHTIB 3 MOMIPHOKO 1 TSXKKOIO TeYiHKOBOIO HEJIOCTATHICTIO,
MOKa3yl0Tk, 10 JIAMiBY/IMH HE Ma€ iCTOTHOTO BIUTUBY HA (DYHKILIO MEHiHKM.

Hayienmu 3 nupkosoio nedocmamuicmio,

Y XBOpHX i3 MOMIPHOIO i TAXKKOIO HHPKOBOIO HEAOCTATHICTIO KOHLEHTpaLlig 1aMiBYAHHY Y IL1a3mi
KPOBI M ABHUIY€ETHCA BHACIIOK 3HIKEHHS KITipEHCY. Tomy Moske 3HaOGHTHCA KOPHIYBAHHS 103U
JUTA JIKYBaHHA LIMX NaLieHTiB (HaBeaeHo B po3ainu 4.2 i 4.4). Sxwo ue Tak, Heo6XigHO
3aCTOCOBYBATH OKPEMi MpenapaTH JIaMiByAMHY.

Himu

®dapmakokineTHKka naMmiByAMHy y AiTeil B LiJoMy noaibHa A0 Takoi Y mopocaux. Ane abcomorHa
6ionoctynricTs y aiteii 10 12 pokis Hikua (55-65 %), @ CHCTeMHH KJIIPEHC - BULIHA.

5.3 [loxuainiumi nani 3 6e3nexn

[Ipn BHBUEHHI rocTpPOi TOKCHYHOCTI y XOAi AOCHiKeHb Ha TBapHHAaX, 3aCTOCYBaHHA JAMIBYHHY Y
AYKE BHCOKHMX N103aX HE MAi0 TOKCHYHOIO BILUIMBY Ha kofieH oprad. [IpH HaWBHWMX piBHAX
AO3YBaHHA, BIA3HAYABCA HE3HAYHMH BIUIMB Ha (YHKUIi neviHku Ta HHpOK. BinsHaueHO 3HMXKEHHS
KUIBKOCTI €PHTPOLIMTIB Ta HelfTponeHii.

Mymazennicme ma xanyepozennicmp

JlamiByaun He BMABMB MyTareHoCTi npH GaKTepiaTbHHX TECTax, ane sk i 0arato HyKJICO3MIHHX
aHAJIOTIB BUSBUB aKTHBHICT B LIMTONEHETHYHOMY aHAi3i in vitro.

MOXIHBO 3poGHTH BHCHOBOK, w0 JIaMiByIHH He MOBUHEH NPEACTAaBIIATH ICHOTOKCHYHY Hebesneky
JUIA NAUIEHTIB, 1O MPOXOAATE JIIKyBaHHA AaHUM MPenapaTom.

Pe3ynsTaTh HOBrOCTPOKOBHX OCIIKEHb KaHIIEPOreHHOCTI Ha I(ypaX i MHIIAX He NoKa3aau Oynb-
AKOrO KaHLEPOreHHOro BILTMBY HA MOTEHILia/ JIIOAMHH.

L3 .
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Penpooykmusna moxcuxonozin

Y NOCHiDKEHHSIX PenpofyKTHBHOT TOKCHYHOCTI Ha TBApHHAX BUSBJICHO, IO JaMiBYIHH MPOHHKAE
Kpi3b MiauenTy.

Xoua JOCHIKEHHA HA TBAPUHAX HE € IITKOM MPOTHOCTHUHHMH VIS JIO[IMHH, NaHi, OTpUMaHi y
AOC/IIAAX HA TBAPHHAX, CBITYATE PO MOXKIIMBHIL PH3HK paHHbOI 3arubeni eMOpioHis.

Iosinomnanocs mpo nerke MuHyde migBHineHHs PiBHA JIaKTaTy B CHPOBATIli KPOBI, L0 MOMKE OyTu
HaCIIZIKOM NOPYIIeHHs (yHKILii MITOXOHAPIH y HOBOHAPOKEHHX Ta HEMOBJIAT, HAa AKUX MAJIH BIUTHB
HYKJICO3HIH] HriGITOPH 3BOPOTHOT TPAHCKPHITTA3H [MiJl YaC BAriTHOCTI 260 HOJIONB.

Kitiniune 3HaueHHs LBOrO MiABMINEHHS piBHSA JIaKTaTy B CHpOBAaTLi KpoBi HeBinome. IcHyIOTH Takox
TOOIMHOKI MOBIIOMJICHHA MPO 3aTPUMKY PO3BHTKY, CyIOMH Ta IHUIi HEBPOJIOriYHI 3aXBOPIOBAHHSA.
IIpore npuumMHHUI B3aEMO3B’S30K LMX MpOABIB 3 BIUIMBOM HYKJICO3HIHHMX iHTIBITOPIB 3BOPOTHOT
TPaHCKPHIITa3H I1iJ{ 4ac BaritHocTi aGo nosoris He BeTaHoBneHuid. Lli nani He MaoTH BiJIHOIIEHHS 110
PeKOMEeHIaUiH  1IO/I0  3aCTOCYBaHHS AHTUPETPOBIDYCHHX  Mpenapatis Ui TIOTEPeKEHHS
BepTHKaIbHOI nepenaqi BIJI y saritaux.

6. ®APMAINEBTHYHI XAPAKTEPUCTHKH
6.1 CnnCoK X0NOMIKHHX pe4oBHH

Anpo TabrieTkn: UeMON03a MIKPOKPUCTANIMHA, HATPIIO KPOXMATBITIKOIST (Tnn A), MarHiio creapar
[IniBkoBa o6ononka: rinpomenosa, nonieTHneHrTiKom., nosticopbar, THTaHy AIOKCHI.

6.2 Hecymicnicmes.
He onucano

6.3 Tepmin npudammuocmi.
48 micsris.

6.4 VYmoBu 36epiranns.

36epiratu npu Temnepatypi He Bue 30° C.
3axuIaTH BiJl IPAMUX COHAYHHX POMEHIB.
36epiraTu B opuriHanbHii ynakosi.

6.5 Ynakoska

Ynaxoska 3 6nicmepavu

Tlo 10 tabnerox y Gnictepi PVDC 3 nokpurtam PVC i ponsru amoMiHieBol 3BHYaiiHOL. I[To 6 Gnicrepis B
KapTOHHIH KopoOiii.

IToniemunenosuii ¢praxon (HDPE)

no 60 Tabnerok y Henposopomy, Ginomy, nosieTuaeHoBoMy ¢iakoni (HDPE), 3 TIOJTNPOMiIEHOBOK KPHIIKOIO 3
ynKuieio 3axucTy Bia BiOKpHTTA AiThMH

6.6 OcoGauBi BAMOTH moOX0 yTHII3aNiT
Hemae ocobnusux BHMOT /10 VTHUTi3aLil.

bynb-sikuit HeBHKOpHCTaHUI JTikapchKuit 3aci6 a6o BiIXOmM MAOTH OyTH yTHnizoBaHi BIATOBIAHO /10
MICLIEBHX BHMOT.
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7.  Bupotunx/IlocTauanbHuk
Mikpo Jla6e Jlimiten

Ne 27, Peiic Kope Poyn

Banranop — 560001

Kaphnaraka

Inmis

Ten.: +91-80-2237 0451 no 2237 0457
®axc: +91-80-2237 046

8.  Pedepenrtnnii nomep BO3 (nporpama nepexsaJipikanii)
HA644

9.  JIATA NEPIIOI MEPEKBAJII®IKAILIT

26 xoBTHA 2016.

10. data neperssay Tekcry

Jlucronan 2017.

Iuctoman 2017

Jeranbua indopmaris npo neit gikapeskuii 3aci6 nocTymHa Ha Be6-caiiti BOO3

IIporpama nonepenxsoro ksanidikauii https://extranet.who.int/prequal
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Cuncok Jiteparypu

3azanvui Oxcepena inghopmayii ona yiei SmPC sxmouaoms:

OcHora TekcTy 6a3yeThes, roJIOBHAM YMHOM, Ha esporeiicbky SmPC Enisip, noctynHy 3a agpecoro:
http://www.cma.curopa.ew/docs/en_GB/document library/EPAR - Product Information/human/000107/WC500027572.pdf

Konconizosani pexomennauii o0 BUKOPHCTaHHS aHTHPETPOBIPYCHIX npenaparis 14 JIKyBaHHS Ta
npodinakTuki BUI-indexuil: pekoMeHmamii maxia OXOpPOHH 3/I0pOB'A - 2-¢ BH/IaHHs, YepeeHs 2016
poky; ISBN 97892 4154968 4

Hoctyn http://www.who.int/hiv/pub/arv/arv-2016/en/

Hooamkosi nocurannsz, wo cmocyromves pozoinie SmPC, exmouaroms:
Poznin 4.2

[pu BxuBaHHi 3 Dkero abo 6e3 ki

J. Angel, E. K. Hussey, S. Hall, et al, Drug Invest 6, 70 (1993).
KopuryBsaHHs 1031 NpH 3aXBOPIOBAHHAX MEYiHKH

M. A. Johnson, J. Horak, P. Breuel, Eur. J. Clin. Pharmacol. 54, 363 (1998).
Kopurysanns 1031 npn 3axBopioBaHHAX HHPOK

A. E. Heald et al., Antimicrob. Agents Chemother. 40, 1514 (1996).

M. A. Johnson et al., Br. J. Clin. Pharmacol. 46,21 (1998).

Poznin 4.4

KombinoBana Teparis

R. van Leeuwen et al., AIDS 17, 987 (2003).

J.E. Gallant et al., J. Infect. Dis. 192, 1921 (2005).

A. Leon et al., AIDS 19, 1695 (2005).

R. M. Gulick et al., N. Engl. J. Med. 350, 1850 (2004).

Po3nin 4.5
B3aemopii iHmx sikapcbkux 3aco6iB 3 TaMiByHHOM
K. H. Moore et al., Clin. Pharmacol. Ther. 59, 550 (1996).

Po3nin 4.6

Jlakrauis

R. L. Shapiro et al., J. Infect. Dis. 192, 720 (2005).

Guidelines on HIV and infant feeding 2010:
http://www.who.int/child_adolescent_health/documents/9789241599535/en/index.html

Po3snin 4.8

J.M. Pluda et al., J. Infect. Dis. 171, 1438 (1995).
J. Fellay et al., Lancet 358, 1322 (2001).

L.R. van et al., AIDS 6, 1471 (1992).

L.R.van et al., J. Infect. Dis. 171, 1166 (1995).
J.J. Eron et ¢l N. Engl. J. Med.333; 1662 {(1995):
. W. Fong, Lancet 344, 1702 (1994).

Po3snin 5.1

Haseneno B €sponeiicekiii SmPCs ana Tpiymex. JlocTyn 3a mocHIaHHM:
http:fx‘www.ema.europa.cw‘docsfen_GB/document_librarnyPARw_-
_Product_Information/human/002754/WC500175596.pdf

Ilpo kniniuHy epexTHBHICTS B KOMGIHALIT 3 iHIINMK aHTHPETPOBIPYCHUMM npernaparamu
S. Staszewski ef al., N. Engl. J. Med. 341, 1865 (1999),

K. E. Squires et al., AIDS 14, 1591 (2000).

J.J. Eron, Jr. et al., AIDS 14, 1601 (2000).
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